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UN38.3 A=
Test summary of UN38.3
HAL it 5% i 2H 3 B Description of cell or battery: TS50 5 44 B BB & 45 IS Name and contact
72 Model No.: HCP481624W information of the test laboratory:
i HETRS M el
L7 Name:  [RERE TREDE G ISR AR A A
Li-ion Polymer Rechargeable Battery Waltek Testing G Co.. Ltd
A Type: Lithium ion battery Name: afiek festing Lroup 0., Lid.
#i5E { Rating: 3.7V, 120mAh, 0.44Wh
JEAK Description:  #k:7% Prismatic Huh: T AR RS T R BSE KB R
JiE Mass: Approx. 2.99 Address: BB 775
I HL W2 BAE )R 44 FR ALK 2 15 2. Name and contact No. 77, Houjie Section, Guantai
inf i f cell. batt duct facturer Road, Houjie Town, Dongguan
information of cell, battery, or product manufacturer: City, Guangdong, China
B S RYNZFEREIRA PR A F
Name: Shenzhen Honcell Energy Co., Ltd EERR
+86-769-2267 6998
Tel No.:
Mk YRR XA A 194 5 DA RS KE A |
info@waltek.com.cn
Address: % 612B Email:
612B, Bldg. A, Weidonglong Industrial Zone,
Meilong Ave.194#, Longhua New District, w4
; www.waltek.com.cn
Shenzhen, 518109, China. Website:
ME— RS i IR 55 A unique test report
T identification number: WTX21D01003658B001
15017939632
Tel No.: MR 525 & H H# Issue date of the test report:
2021-02-25
M SEFERIN (RRBRHETFA HET R
_ support@honcell.com
Email: 1£1T Reference to the revised edition of the
Manual of Test and Criteria used and to
3Rl amendments thereto: Revision 6/Amend.1

136 45 B 5% List of tests conducted and results:

= AR Altitude Simulation Pass
#R Thermal Test Pass
¥&=5h Vibration Pass
it Shock Pass
A1 45 4% External short circuit Pass
&3/ Impact X #5/%/Crush Pass
it 78 # Overcharge Pass
S| i H Forced discharge Pass
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